Replacement Parts

Replacement parts are listed on the following pages. To order parts or reach our service department, call
1-800-274-6848, Monday through Friday (see our website for business hours, www.powermatic.com).
Having the Model Number and Serial Number of your machine available when you call will allow us to
serve you quickly and accurately.

Parts List: Base Assembly (60C and 60HH)

Index No. Part No. Description Size Qty
o 6296000............00eeee Rear Table .....ccooiiii i 1
2, TS-0267041............. SEE SCrEW...coiiieiieieeeeeeeeeeee e 1/47-20x3/8"................ 6
e 6296001..........0vvvvees COllar e 1
S 6296002.............00ee. BracKet. ... 1
S 6296003............0uueee KeY 5x5x12mm......coeeeees 1
T 6296004................... LA SCIEW ... 1
T, 6296005............00ueee BracKet. ... 1
< SO TS-0720091............. Lock Washer ..........cccceiiiii e, 3187 2
S T TS-0209061.............. CaP SCrEW...cceeeveeeeeieeeeeeeee e 3/8”-16x1-1/4"............. 2
10.cccccc.... TS-0720111............. Lock Washer ..........cccceiiiii, 27 o 2
o 6296009...........cevueee CaP SCrEW...cceeiviiieeiieeee 1/27-12NCx1-1/2"........ 2
120 6296010........ccvvvvnnnns BOl. 2
13 TS-0561021............. HexX NUE.....oooi 5/16"-18...cccovvvvveeeeenn. 9
4. TS-0267091............. SEt SCrEW....oeiieiieieeeeeeeeeeeeeeeee e 1/47-20X 1" oo 6
150 60B-215.......ccvvvvnnnns BaSE . i 1
16..cceeee.... 6296013.........cvvvvnnns G 2
17 e TS-0208041............. Socket Head Cap Screw............ccccvvvvvvvvieeenennnnnn, 5/16"-18x3/4".............. 3
18 6296015.........00vvvnens Retaining RiNg...........coooiii ETW-6.....ovvviiniiiiiinnnns 3
19, 6296132........cvvvvvnnns Bar . 1
20 6296016...........cuvvees BOlt. . 1
P 6296017 .......cvvvvvnnnns Shaft .o 1
22 i, 6296018..............cc. [T =] =T (] 1
23 6296019........c0vvvvnnns BracKet. ... 1
24............. 6296020............00ueee Ball. ..o, 2
25, 6296021.........0vvvveens Shaft oo 1
26...cccc..... 6296022.................. Retaining RiNg...........ccoooiii, ETW-12..iiiines 2
27 oo 6296023...........00uueee LT 1 PSP PPPPPPRPPPPRt 1
28 6296024................... KEY it 5x5%20 ....cceeiiieieeee 1
29 6296025............0ueeee AJUSEING BASE ...ttt 1
30............. TS-0680021............. FlatWasher............cocooo, L 1
) I TS-0050031............. Hex Cap SCreWw .....ccooeveeeiiiii, 1/47-20x3/4........uuvunn. 1
32, 6296029............00ueee WOIM Shaft ..ot eeeeeeeeneenes 1
33 6296028..............e.... Handle. ... 1
34......... TS-0680021............. FlatWasher.............ocooo, L 2
35 TS-0207021............. Socket Head Cap Screw...........cccccvvvvvvviieeenennnnnn, 1/47-20x1/2" ... 6
36............. TS-0720071............. Lock Washer ..., VA oo, 5
37 6296033...........00vveee Clamp Knob ... 1
38 TS-0680061............. FlatWasher............cccooo, U2 oo 1
39, 6296035..........000uueee LOCK Plate ..o 1
40............. 6296036................... Plate. . i 1
41, 60B-241........cvvvvvnnns ) A 1= o] = PR 1
42 6296038............00ueee Handwheel ... 1
43 6296039..........0000veee Phillips Pan Head Screw...................cooeeeeeeeenn. 5/16”-18x1/2".............. 1
44............. TS-0680041............. FlatWasher..............ccooo 387 i 1
45 60B-245.........cvvveene Rabbeting Ledge ... 1
46............. TS-0680041............. Flat Washer..........oooooiiii 3
47 oo, TS-0060051............. Hex Cap SCrew ......coooeeeeiiiii, 3/87-16X1"cccvvvviveieeen, 2
48............. 6296044................... POINEr. .. 1



TS-081B012............. Phillips Pan Head Screw..................ccoeeeeieeeeen, #8-32x1/4" ...
6296056................... BOlt. .
6296057 .........cceeeenns Belt GUard...........ooooii i
6296058.............0ueee KNOD
TS-0270091............. SEt SCrEW...coeiiiiieiieeeeeeeeeeeeeeee e 5/16"-18x1"...ccevvveeeen.
6296061...........cuvueee St BIOCK. ...
6296062................... BOlt. .,
6296063..............ee... COllar e
TS-0680031............. FlatWasher............cococo 5/16”..ccciiiiiiiiiiiiiiieeee
6296167 ..........cccce. Depth Scale........cooooiiiii
VS020500................ RIVEL. ... 2x5mMm.....oeeieii
TS-0267021............. Socket Set SCrew .........evvveveveiiiiiiiiieeeeeeeeeeeeeeee 1/47-20x1/47.......ovvven.
6296151.......uvvvvinnnns COllar e
60C-263.........c0vvvnens PUSh BIOCK ...
TS-0208021............. Socket Head Cap Screw...........ccccvvvvvvviieeenennnnnn, 5/16"-18x1/2"..............
6296166................... Flat Washer...........cccviiiiiiiiiiiiiiiiiiiiiiiiiees 5/16"x3/4°D ................
TS-0209071............. Socket Head Cap Screw...........cccccvvvvvvviiieenennnnnn. 3/8"-16x1-1/2".............
TS-1550071............. FlatWasher............cocooc, 3/8"X3/4°D .....cccvveee...
6296089............0ueeee KeY i 9.5mmx273mm...........
6296088.............0eeee SpPring Pin....o e AX14mm e,
60C-270........cvvvvvnnns Base Slide......ccooiiiiii i
60B-271.......coeeeees SOPp HaANAIE ...
60B-270.......ccvvvvnnnns Cutterhead Guard Assembly (Index # 72 thru 77) ........cccceiiiiiiiiinne
60B-272.......cvvvvvnnnns Warning Label ..........oooiviiiiiiiiiiiiieeeee e
60B-273.........ccceeees Cutterhead Guard..............ccooviiiiiiiieeeeeeee e
JSG96-223 .............. Retaining RiNg.........oooo STW-11..oviiiiiiiieeeen.
60B-275.......evvvveinnns ST o] 1 o TR
60B-276..........cvvveees Shaft oo
60B-277 .....vvvvvvvrnnnns SpPring Pin....o e BX36MM ..covvvviiiiiiinnn,
60C-278.......cvvvvvrnnns D X o =Y TPh e
60C-278A ........vvveeees D = o =Y 3Ph .
60HH-278 ................ D X o Y TPh e
60HH-278A............... [ = o Y 3Ph .
TS-0207021............. Socket Head Cap Screw...........ccccvvvvvvveieeenennnnnn, 1/47-20x1/4"................

32



Base Assembly (60C and 60HH)

33



Parts List: Fence Assembly (60C and 60HH)

Index No.

Part No.

PJ882-FA..
PJ882-101

TS-0267021.............
TS-0207031.............

PJ882-104
PJ882-105
PJ882-106
BB-60012Z
PJ882-108

TS-0810012.............
TS-0680011.............

PJ882-111

6285945....
6296069....
6285944....

TS-0207021.............

6296084....

TS-0680061.............

PJ882-118
PJ882-119
PJ882-120
PJ882-121
PJ882-122
PJ882-123
PJ882-124

TS-0050031.............

PJ882-126
PJ882-127
PJ882-128

TS-0561011.............
TS-0050051.............

PJ882-131
TS-081F03
6296070....

T

TS-0206021..............

6296073....
6296082....
6285942....

TS-0561031.............
TS-0720071.............

6285940....

TS-0561052.............

PJ882-142
PJ882-143
PJ882-144
60B-130....
60B-129....
PJ882-147
PJ882-148
PJ882-333

Description Size Qty
Fence Assembly (Index #1 thru 49).........oooiiiiiiiiiii e
Hand WHheel ... 1
Socket Set SCreW .........evvveveveiiiiiiiieieeeeeeeeeeeeeeee 1/47-20x1/47.......ovvvnnn. 3
Socket Head Cap Screw..........cccccvvvvvvviiiieennnnnnn, 1/47-20x5/8"................ 4
Bearing COVEN .....ooiiiiiieie et 1
C-RiNG it STW-12.. e, 2
WOIM SNaft ..ooeieiiiiiiiiiiiiieeeeeeeee et eeeeaeneeees 1
Ball Bearing........cooooovviii 6001ZZ..........ccoeveein. 2
PN, @3x20MmM ..., 1
Round Head Slotted Machine Screw................... #10-24x1/47........uvuvn. 2
FlatWasher..........ccoooiii i, 316" e 2
0] 1 (=] PSS 1
g T o LR 1
LOCKING Shaft.......coiiiiiie e 1
Handle StUd ... 1
Socket Head Cap Screw...........ccccovvvvvvvvieeeninnnnnn, 1/47-20x1/2"................ 1
BOl. . 1
FlatWasher.........ccooooi i, U2 oo 1
NYION NUE ..o, 12712 1
Locking Handle. ... 1
BUSHING .. 1
StOP BIOCK ... 1
Fence Bracket ..... ... 1
LA o5 o SR 1
Retaining RiNG.......ccoooovi, RTW-28.......eviiiiiiiinnes 1
Hex Cap SCreW ......ooooveveiiieieeee 1/47-20x3/4........uuvvnn. 1
= Lo S 1
Locking Handle NUL ... 1
LOCKING LiNK ... 1
HexX NUE....oooooi 1/47-20..ccccceeeeeiiieeeeene. 3
Hex Cap SCrew ......oooeveeeieiiieee 1/47-20x17 ... 2
Safety Plate........ooiiieii e 1
Phillips Flat Head Machine Screw...................... 1/47-20x1/2" ... 2
PN e 5mmx50mm ............... 1
Socket Head Cap Screw...........ccccevvvvveviiiinnnnnnn, #10-24x1/2" ....ovvvvvnnns 5
SCIBW ..o 1
FencCe LinK. ... oo 1
CoNE POINt SCIrEW......ccceiieieeeieee e 4
HexX NUE....ooooi 3/8"-16..ccceeeiieiiiiiieenn 4
Lock Washer ........cooii i, L 2
Pivot StU......coooii 2
HexX NUE....oooo 1/27-20UNF ................ 2
[ D= To =1 o o S 1
=T o o 1
TS T U 1
Caution Label (Setting KniVes)............ooiiiiiiiiiiiiiieee e 1
Caution Label (Hands Clear)..........c..uueiiiieaiiiiiiiieeee e 1
Label (LOCK/ UNIOCK) ........eeiiiaeaiiiiiiiiee et 1
Scale Label ..o 1
SPring Pin...e e DAX25MM ....cccvvviinnnnn. 1

34



Fence Assembly (60C and 60HH)

35



Parts List: Straight Cutterhead Assembly (60C only)

Index No. Part No. Description Size Qty
................. 60B-300...................Cutterhead Assembly (Index # 1 thru 5, and 10 thru 13)............ccccccceee. 1
T 6296046................... T (YRR TTR 3
2 6296153.....ccceeeeennne KNIFE G ..ttt 3
e 6296048............0uueee KeY o 5x5x25mm.................. 1
4o, 6296049................... Ball Bearing.....ccccceeviiieiiiieiiieee e 6203-2NSE................. 2
S 6296050............uueeee Bearing HOUSING ......oooiii i 2
S JO TS-0267021............. Set SCreW....ci i 1/4”-20x1/4”................ 2
T 6296051.....ccevveeernne PUIBY .. e 1
< T 6285853......cccceeennne = )| SRR 2
S TS-0720091............. LOCK WaSher .......cooiiiiiiiiiiiiee e 38 e 2
10.cci. 6296154 ...t Square Head SCreW ..........coovviiiiiiiiiieeeeeeeeeeeeee e 15
M 6296053...........0uvveee CUtterN@ad .........oiiiieeii e 1
12, 6296054...........cc..... 1S o] 1 o O PRSERR 6
13 6296055..........ccc.n. Flat Head Screw.........cccccoiiiiiiiiiiiiiiiieee M5-0.8Px12................ 6
................. 60B-301...................Knife Gauge Assembly (Index # 14, 15, 16) .........eeeecerreeeeniiiicennn 1
14 6296155........cuvvvienns 1SN €=U o S 2
15, 6296156...........uvvvene Knife Gauge Bar.........c..uuiiiiiieo e 1
16...cceeee 6296157 .....eevveeeennne E-Clip oo ETW-6....ccceeeeeerins 2

36



Parts List: Stand Assembly (60C and 60HH)

Index No.

Part No.

2365025.........
2365026.........
60C-401.........
60B-402.........
60B-403.........
TS-1550071...
TS-1534042...
TS-1550041...

60B-413.........
TS-0267021 ...
60B-415.........
60B-415MF ...
60B-415MFC .
60B-415CS ....
60B-415MDC.
60B-415CC....
60B-415SC ....
60B-415RC....
60B-415A.......
6285988.........
6285966.........
60B-418.........
60B-418A.......
PJ882-546 .....
PM2000-298 ..
60B-421.........
60B-421A.......
60C-422.........
62859009.........
6285910.........
60B-425.........
6285978.........
60C-427.........
PJ882-526 .....
PJ882-526CS

PJ882-5260R
60C-428A ......
60B-428ACSA
60B-428A0R .
60C-428AT ....
60B-428AF ...
JWBS18-447..
TS-1550031...
PJ882-551 .....
PJ882-548 .....
TS-0732041...
TS-0208041...
TS-0720081...
TS-0680031...
PM2000-105 ..
6296150.........

Description Size Qty
60C/60HH Stand Assembly (Index #1 thru 51)....2HP, 1Ph, 230V.......... 1
60C/60HH Stand Assembly (Index #1 thru 51)....3HP, 3Ph, 230/460V ... 1
STANA ..o 1
3 T o ) SO 1
Carriage Bolt ........cooooiiiiiiiiiii e 3/8”-16x2-3/8"............. 3
FlatWasher..........ccooooi e, 387 6
Phillips Pan Head Machine Screw ..................... MBX12 ..., 2
FlatWasher..........ccooooii i, MG 2
S Tod (=N Qg T o 1
[ oo gl I T GRS 1
HexX NUE.....oooo 3/87-16..ccceeeeieeeeee 1
Carriage Bolt ........coooeiiiiiiiie e 5/167-18x3/4" .............. 4
FlatWasher.........oooiiiii 5/16”.ccccoiiiiiiiiiiiieeeeenn 4
V-BEIE .ot A-44 ..., 1
MOLOr PUIIEY ... 1
SEE SCrEW...cciiiiiieieeeeeeeeeeeeeee e 1/47-20x1/4"................ 2
MOtOT ..o 2HP, 1Ph, 230V.......... 1
Motor Fan (NOt SHOWN).........oooiiiii e 1
Motor Fan Cover (NOt ShOWN) .......ouiiiiiiiiiiiiiee e 1
Centrifugal Switch (not Shown) ... 1
Motor Dustproof Cover (Not ShOWN) ........cooiiiiiiiiiiiieiiiieee e 1
Capacitor Cover (Not ShOWN) ... 2
Starting Capacitor (not shown).............cccccceee 400MFD, 125VAC ...... 1
Running Capacitor (not shown).............cccceeuueee. 30uf, 350VAC............. 1
MOtOT .. 3HP, 3Ph, 230/460V...1
Lock Washer ........coooiiiiiiiii e, 5/16”. ..o 4
HexX NUE.....oooi 5/16"-18...cccovvveveeeeeen. 1
Motor Cord.......cooooviiiiii TPh 1
Motor Cord .......cooooviiiiii 3Ph ... 1
Control SWItCh ..o 1
Safety Key FOr SWItCh ... 1
Power Cord ..., TPH. 1
Power Cord ..., 3PH. .o 1
SWILCN AMM e 1
FlatWasher ..., L 4
Pan Head Screw ..., 1/47-20x1/2" ... 4
DUSE ChULE ..o 1
KeY e 5x5x30mm.................. 1
Cord ProteCIOr.......cciiiiieieeieeeeeee e 1
Magnetic SWitch ... TPH. o 1
Contactors SWItC...........ccovviiiii 1
Overload Relay........cooi i 1
Magnetic SWitch ... 3PH. ..o 1
Contactors SWItC............cooviiiiii 1
Overload Relay........cooi i 1
B = 1015 0T 0 =Y 1
U e 1
S Tod £ MBEX8 ..., 5
FlatWasher.........ccooooiiiii e, M5, 6
Machine SCrew.........ccccceeeiiiiiii, M5X50 ..o, 2
SWItCh Plate ..o 1
StarWasher ..............ccccocciiiiiiiii M5, 2
Socket Head Cap Screw...........ccccevvvvvvviiiiiinnnnn, 5/16”-18x3/4".............. 4
Lock Washer ........cooiviiiiiiii e, 5/16”..cccoiiiiiiiiiiieiieeeen 4
FlatWasher.........ccooooiiiii e, 516" 4
Powermatic Nameplate. ... 1
Warning Label ..........ooooviiiiiiiiiiiee 1



60C-441A ..o
TS-0720091.............
TS-0570031.............
TS-081C022 ............
60C-446.........ccuee....
60B-447 ...................
60B-447A................
60B-448...................
TS-1533042.............
PM2700-440 ............
PM2700-441 ............

Strain Relief...........ooooiiiiie e, 3Ph 3
Strain RElIEf.... ..o 1
Strain ReliEf.......o i 1
Motor Label ... TPh 1
Motor Label ... 3Ph 1
Lock Washer ..o /87 i 3
HexX NUE.....ooooi 3/8"-16..cccceeeeeeeee 3
Phillps Pan Head Machine Screw ...................... #10-24x3/8".......ovvvvnns 2
(07T a1 (o] I 070 (o F SRR PRR 1
Strain ReliEf.... ..o 1
Strain RElIEf ... ..o 1
SWItCH Plate ... 1
Phillips Pan Head Machine Screw ..................... M5x0.8x12........c......... 4
WidE STIPE....eeiiiiiiiiiiiiiieeeeeeeeeeeeeeee s sold per ft.
NaITOW STrPE ..o sold per ft.

V4

——

SR —
Xy, » //*

— L s

39



Aavd

MOTI3A
3LIHM
a3d

N3350

e

aNNOYD

N

»ovia

ENI

uuuuu

L Js01rowdv0 oNINNny
—— ] avnose 41 og
| snuovdva NS
——{]ovAGeT 1 oov

JOLOW T

Electrical Connections — Single Phase, 230 Volt

N30
N30 Fﬁ ° = D=
T 5 50O [ 30IH
H a Iu o H
0} I-E 20
RN =Rl
OVTE % s S0 = SOV
I 1N
=
g =
©

40



Electrical Connections — 3 Phase, 230 Volt

Aaovg

MOT113A

JLIHM

a3y

N3349

e

)
Lt
o
[ ]
STz
o 3sn4
SOV g SOV g
1
MOTTAA ,
T8 | =
. 5| @4
~ e 96
O A
; q
| . T SO ) S
. (1] -
e O wmz 3
= N -
] — DH = [
= — o = S
*‘A( - o

41



Electrical Connections — 3 Phase, 460 Volt

Movd

MOTI3A

3LIHM

d3d

N334

%M{QB

Movd

MOTI3A

w772
]
w72,
|
w2

374 5/6

172

N
IR

03

JLIHM

34

42



	60C, 60HH Jointers
	Warranty and Service 
	Table of Contents
	Warnings
	Specifications 
	Features and Terminology
	Unpacking
	Assembly
	Assembling Jointer to Stand
	Cutterhead Guard
	Aligning Pulleys 
	Installing Drive Belt 
	Installing Belt Guard and Door
	Installing Switch Arm
	Installing Dust Chute
	Installing Fence Handwheel 
	Knife Gauge Assembly (model 60C only)
	Storing the Push Blocks 

	Electrical Connections
	Adjustments 
	Installing and Adjusting Knives (Straight Cutterhead only)
	Replacing and Rotating Knife Inserts (Helical Cutterhead Only)  
	Leveling Tables 
	Adjusting Depth of Cut 
	Infeed Table Travel Limiter
	Setting Outfeed Table
	Spring Cutting
	Fence Movement
	Fence Stops

	Operating Controls
	Basic Jointer Operation
	Maintenance 
	Troubleshooting – Mechanical and Electrical Problems
	Troubleshooting – Operating Problems
	Replacement Parts
	Base Assembly (60C and 60HH)
	Fence Assembly (60C and 60HH)
	Straight Cutterhead Assembly (60C only)
	Helical Cutterhead Assembly (60HH only)
	Stand Assembly (60C and 60HH) 

	Electrical Connections – Single Phase, 230 Volt
	Electrical Connections – 3 Phase, 230 Volt 
	Electrical Connections – 3 Phase, 460 Volt



